ENGINE,CAT3.4 63HP T4I-FLX EPA

  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below.
Item Number:
1001137720

Shipping Dimensions:
Weight: 600

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
SCREW, HEX HD 6 X 40
0700616
2 2

Add to Shopping List
BOLT, PT METRIC GR8.8 (CODED)
0700620
1 1

Add to Shopping List
SCR, HHC M8 X 16 GR 8.8
0700808
5 5

Add to Shopping List
SCR CAP HH 8.8,10-1.50X20MM
0701010
2 2

Add to Shopping List
HHCS,M6-12 8.8 A3C ISO 4017
0760606
2 2

Add to Shopping List
BOLT,FT METRIC GR8.8 (CODED)
0760610
2 2

Add to Shopping List
HHCS,M12-20 8.8 A4C ISO 4017
0761210
2 2

Add to Shopping List
SEAL, BONDED M16
1001097553
1 1

Add to Shopping List
BRACKET,ECM AND FUSE BOX
1001112057
1 1

Add to Shopping List
BUMPER,THREADED
1001112059
5 5

Add to Shopping List
CONTROL,ELECTRONIC ENGINE
1001112067
1 1

Add to Shopping List
SENSOR,SPEED
1001112068
1 1

Add to Shopping List
SENSOR,TEMPERATURE
1001112069
1 1

Add to Shopping List
SWITCH,OIL PRESSURE
1001112070
1 1

Add to Shopping List
HARNESS,CAT 3.4L ENGINE WIRE
1001112071
1 1

Add to Shopping List
BRACKET,ACTUATOR
1001112072
1 1

Add to Shopping List
ACTUATOR,CAT 3.4L ENGINE
1001112073
1 1

Add to Shopping List
BOLT,FUEL PUMP ARM
1001112075
1 1

Add to Shopping List
WASHER-SPEC,NYLON SPACER
1001112570
1 1

Add to Shopping List
BEARING,HIGH TEMP BALL
1001112592
1 1

Add to Shopping List
WASHER-SPEC,ACTUATOR LINKAGE
1001116595
1 1

Add to Shopping List
ENGINE,CAT3.4 63HP T4I-EPA FLX
1001137719
1 1

Add to Shopping List
CLAMP,LOOP 5/8"
1320224
1 1

Add to Shopping List
CLAMP, CABLE
1320263
1 1

Add to Shopping List
NUT, M5 X .8 HEX LOCK
3290507
1 1

Add to Shopping List
SCREW, SOC. HD. M6-1.00X25MM
4031709
3 3

Add to Shopping List
WASHER M5
4811600
1 1

Add to Shopping List
WSHR FLT 6MM 6.4 12.5 1.6
4811700
12 12

Add to Shopping List
WASHER , M8
4811900
5 5

Add to Shopping List
WSHR FLT 10MM 10.5 21 2
4812000
2 2

Add to Shopping List
WASHER, M12
4812100
2 2

Add to Shopping List
SCREW-HHC-M6X1--35MM-PC8.8-ZIN
8303541
1 1

Add to Shopping List
CLIP TUBE 5/16
8406009
1 1

Add to Shopping List
CLIP TUBE 3/4
8406105
2 2

Add to Shopping List
CLIP TUBE 1/2
8406109
1 1

Add to Shopping List